
OUD Treatment Basics :
Easy Buprenorphine 

Prescribing for Everyone





Learning Objectives 

✧ Review epidemiology, diagnosis and assessment and 
standard for care to treat OUD

✧ Review the pharmacology of buprenorphine
✧ Explore buprenorphine regulatory issues
✧ Develop appropriate medication initiation strategies
✧ Troubleshoot common problems in early treatment



https://auditscreen.org/cmsb/uploads/drink_less_questionnaire.pdf 

https://auditscreen.org/cmsb/uploads/drink_less_questionnaire.pdf


https://cde.drugabuse.gov/sites/nida_cde/files
/DrugAbuseScreeningTest_2014Mar24.pdf

https://cde.drugabuse.gov/sites/nida_cde/files/DrugAbuseScreeningTest_2014Mar24.pdf
https://cde.drugabuse.gov/sites/nida_cde/files/DrugAbuseScreeningTest_2014Mar24.pdf


DSM-5 Criteria for SUDs

APA, 2013



People start using drugs 
for the pleasurable 
effects, but they 
continue using to relieve 
withdrawal symptoms 





3 years on MOUD have 2/3 less return to use
5 years on MOUD have ½ the return to use rate



Increased 
overdose risk 
after leaving 

treatment 

MOUD can reduce death rates by >60%



Overdose deaths in Alaska rose by 75% 
in 2021, highest increase nationwide

https://health.alaska.gov/dph/VitalStats/Documents/PDFs/DrugOverdoseMortalityUpdate_2021.pdf

2023 up 35%



https://www.sciencedirect.com/science/article/pii/S0376871623012784?via%3Dihub 

“Detox” is not a treatment for OUD

When the researchers calculated the risk of fatal overdose death for each treatment, 
they found that, compared with no treatment at all, methadone and buprenorphine 
reduced the risk of death…
“However, non-medication-based treatments increased the risk of death compared to no 
treatment by over 77%,”

https://www.sciencedirect.com/science/article/pii/S0376871623012784?via%3Dihub




• Full opioid agonist 
• Stimulates opioid receptors to reduce cravings and illicit opioid use
• Provides some opioid blockade at higher doses
• Available only at an opioid treatment program (Methadone clinic), 

daily observed dosing Long acting, once daily dosing 
• OTP provides counseling and social support services with methadone
• Many drug-drug interaction and QT prolongation 
• Also treats chronic pain 
• Best retention in treatment of all forms of MOUD



• Opioid Antagonist
• Binds strongly to opioid receptors and blocks opioids from binding
• Monthly injection (Do not use oral naltrexone for OUD)
• Not a controlled substance, no physical dependence
• Requires 1-2 weeks of opioid abstinence before 1st injection 
• Inpatient withdrawal management can increase success with initiation

• Still 30% failure to initiate medication
• Once patient successfully inducted, success rates may be similar to OAT in 

selected patients  
The least commonly used medication to treat OUD so there is less 
evidence for effectiveness/retention, little evidence for mortality reduction 



Reframing the perception of buprenorphine prescribing

A high-risk medication 
requiring specialized 

training and integrated 
behavioral health to 

prescribe

A very safe lifesaving 
medication that is the gold 
standard treatment for a 
deadly disease, that all 

providers should be 
comfortable prescribing

OLD NEW

This is why the X-waiver was eliminated



NO EXCUSE NOT TO PRESCRIBE 
THIS LIFESAVING MEDICATION!



Every day of BUP treatment is helpful

• Not prescribing MOUD is NOT following standard of 
care guidelines and results in worse outcomes!!!



Who Should Rx BUP?

COT= chronic opioid therapy for pain, WD=withdrawal





Minimal respiratory depression
even in opioid naïve patients



FORMULATIONS OF 
BUPRENORPHINE

Buprenorphine/naloxone 
SL/buccal films (Generic/brand, 
many strengths)

IV Buprenorphine

Buprenorphine/naloxone
Sl tabs (generic/brand)

Brixadi
Weekly/monthly SQ 

injection, various doses

Buprenorphine SL tab
(2 & 8mg) (Subutex)

Sublocade
Monthly Buprenorphine SQ depot injection

(Transdermal and Buccal Buprenorphine products used for 
Chronic Pain (Butrans/ Belbuca) are general considered 

too low dose and not legal to treat OUD)

Combo-SL Products

Mono-SL Product

Long-Acting 
Injectables



Naloxone is included in SL buprenorphine as an 

Abuse Deterrent
Is has minimal absorption and no clinical effect when used as directed 

sublingually (it does NOT alter the effectiveness of the medication, cause 
precipitated withdrawal or block opioids)

It only has action if the product is misused 
(IV/snorted/smoked can trigger PW or partially block BUP effect)

Prescribing this combination product may reduce misuse risk 
3-6-fold compared to plain buprenorphine products (limited data)

Intolerable side effects to combo product may be an indication to 
switch to mono product or XRBUP (Nausea/HA 1 hr after dose)

Grande LA. Prescribing the Buprenorphine Monoproduct for Adverse Effects of Buprenorphine-Naloxone. J Addict Med. 2022 Jan-Feb 01;16(1):4-6. doi: 10.1097/ADM.0000000000000837. PMID: 33758111 .   

https://www.frontiersin.org/articles/10.3389/fpsyt.2020.549272/full 

https://www.frontiersin.org/articles/10.3389/fpsyt.2020.549272/full


Formulations of Buprenorphine 
NOT allowed for OUD/WD outpatient



Initial Assessment

• A patient history: medical and psychiatric history
• Social History: 
 Substance use history: type, route, quantity, 

treatment hx 
• Family and psychosocial supports, children, living 

situation, employment, transportation, legal issues 
• Access the patient’s prescription drug history through the 

state’s Prescription Drug Monitoring Program (PDMP) to 
detect unreported use of other medications, such as 
sedative-hypnotics or alcohol, that may interact adversely 
with the treatment medications.

https://www.samhsa.gov/sites/default/files/quick-start-guide.pdf 

https://www.samhsa.gov/sites/default/files/quick-start-guide.pdf


Initial Assessment

• A physical examination that focuses on physical findings 
related to addiction and its complications.  (heart murmur, 
track marks, skin infections) Deferred for telemed

• Laboratory testing (Optional) 
• Urine drug screen 
• Pregnancy test 
• Hepatitis B and C (Hep panel), HIV, RPR, CMP, CBC

Providers should not delay treatment initiation while 
awaiting lab results 

https://www.samhsa.gov/sites/default/files/quick-start-guide.pdf 

https://www.samhsa.gov/sites/default/files/quick-start-guide.pdf


Important Points to Review With the Patient 
 
• Understand that discontinuing buprenorphine increases 

risk of overdose death upon return to illicit opioid use. 
• Know that use of alcohol or benzodiazepines with 

buprenorphine increases the risk of overdose and death 
(but is NOT a contraindication to BUP).

• Offer contraception and inform providers if they become 
pregnant, to provide extra support. 

• Tell providers if they are having a procedure or injury that 
may require pain medication. 

https://www.samhsa.gov/sites/default/files/quick-start-guide.pdf 

https://www.samhsa.gov/sites/default/files/quick-start-guide.pdf


https://bridgetotreatment.org/reso
urce/buprenorphine-what-you-
need-to-know/ 

https://bridgetotreatment.org/resource/buprenorphine-what-you-need-to-know/
https://bridgetotreatment.org/resource/buprenorphine-what-you-need-to-know/
https://bridgetotreatment.org/resource/buprenorphine-what-you-need-to-know/


Lower 
dose 
BUP is 
NOT 
better

ASAM 2020 guidelines recommends 
minimum 16 mg/day for those in early 
recovery

Doses 16 mg+ have superior retention 
in treatment and abstinence (evidence 
that 24-32mg/day is superior)

Fentanyl blockade requires minimum 
16mg/day (higher is better)

https://jamanetwork.com/journals/jamanetworkopen/fullarticle/2809633?utm_source=For_The_Medi
a&utm_medium=referral&utm_campaign=ftm_links&utm_term=091823



“Conclusions: In light of established research and profound 
harms from fentanyl, the Food and Drug Administration's 
current recommendations on target dose and dose limit are 
outdated and causing harm. An update to the buprenorphine 
package label with recommended dosing up to 32 mg/d and 
elimination of the 16 mg/d target dose would improve 
treatment effectiveness and save lives.”



Dosing Frequency
Buprenorphine has a slow dissociation rate from the mu opioid 
receptor, which gives rise to its prolonged suppression of 
opioid withdrawal and blockade of exogenous opioids (24-
48 hours). 



Dosing instructions



Common BUP Side Effects



Precipitated Withdrawal













Ask about previous experience with BUP



Start when 
COWS>12



At home withdrawal assessment

Wait until you can’t wait anymore!



Common Rx at First Visit



https://bridgetotreatment.or
g/resource/rapid-guidance-
for-patients-starting-
buprenorphine-outside-of-
hospitals-or-clinics/ 

Simple
Home Start 
Instructions

• Wait until in 
moderate WD

• Start with 8-16 mg 
SL (2-4 mg in 
patients with low 
levels of tolerance)

• Repeat 4-16 mg 
every 1-2 hours as 
needed up to 24-
32 mg day 1

https://bridgetotreatment.org/resource/rapid-guidance-for-patients-starting-buprenorphine-outside-of-hospitals-or-clinics/
https://bridgetotreatment.org/resource/rapid-guidance-for-patients-starting-buprenorphine-outside-of-hospitals-or-clinics/
https://bridgetotreatment.org/resource/rapid-guidance-for-patients-starting-buprenorphine-outside-of-hospitals-or-clinics/
https://bridgetotreatment.org/resource/rapid-guidance-for-patients-starting-buprenorphine-outside-of-hospitals-or-clinics/
https://bridgetotreatment.org/resource/rapid-guidance-for-patients-starting-buprenorphine-outside-of-hospitals-or-clinics/


If you experience precipitated withdrawal:

•Immediately take 16 mg of Buprenorphine (2 strips or tablets) 
dissolve under tongue for 20 mins.  You may repeat 8-16 mg of 
buprenorphine again in 1-2 hours if needed (40+ mg OK)

•Ondansetron 4-8 mg dissolve under tongue for nausea

•Clonidine 0.1 mg 1-2 tabs every 4 hours for restlessness and sweating 

Comfort meds as needed: tizanidine, hydroxyzine, trazodone,NSAIDS, 
gabapentin, ketamine/benzodiazepines/hydromorphone (inpatient)



1. What specific clinical situations favor use of low or high-dose buprenorphine initiation 
strategies?
2. What strategies can address patient discomfort, including precipitated opioid withdrawal, if 
it occurs during buprenorphine initiation?
3. After buprenorphine initiation, what range of buprenorphine dosing and/or dosing 
strategies can be considered during stabilization and long-term treatment?
4. What are indications for injectable extended-release buprenorphine for OUD treatment 
compared with sublingual formulations?
5. How do other novel drug components affect buprenorphine initiation and stabilization?
6. What are OUD treatment alternatives after repeated unsuccessful attempts at 
buprenorphine treatment?

https://journals.lww.com/journaladdictionmedicine/fulltext/2023/11000/asam_clinical_considerations__buprenorphine.2.aspx 

https://journals.lww.com/journaladdictionmedicine/fulltext/2023/11000/asam_clinical_considerations__buprenorphine.2.aspx


Advantages of Monthly Injectable Buprenorphine
In Remote Native Villages

No concern for diversion
Diversion concerns and stigma around sublingual buprenorphine can be a huge barrier to 

patient access as providers/clinic administrators are hesitant to offer this treatment 
Monitoring medication compliance can be very difficult in remote locations

Not easy to access facilities for random medication counts and urinalysis

Reduces risk of withdrawal and relapse related to Rx interruption
Mail delivery in the bush can be frequently interrupted due to weather holds and other 

logistical concerns (reduced flights during COVID) that can result in Rx refills not arriving on 
time, leading to acute withdrawal which can trigger relapse and overdose

Flexible dosing q4-6 weeks, slow reduction in levels reduces withdrawal sxs

Excellent and long-lasting opioid blockade 
Provides protection from overdose, even for patients with extended lack of clinic access such 
as those in fishing industry or who may become incarcerated, reducing risk of overdose in this 

remote population



The RECOVER  study found that 75 percent of 
patients who had received 12 once-monthly doses of 
SUBLOCADE in a Phase 3 clinical trial were abstinent 
from illicit opioids for a year after the study ended

At 12 months 88% of patients reported 
medication satisfaction 

Effects of monthly buprenorphine extended-release injections on patient-centered outcomes, Journal of Substance Abuse Treatment VOL 110, 
P1-8, MARCH 01, 2020



High Dose XR Buprenorphine blocks fentanyl induced respiratory depression   

https://journals.plos.org/plosone/article/figure?id=10.1371/journal.pone.0256752.g004

5ng/ml

Blockade was lost under 2 ng/ml

https://journals.plos.org/plosone/article/figure?id=10.1371/journal.pone.0256752.g004


https://link.springer.com/article/10.10
07/s40262-020-00957-0

Patients stable on 
100 mg will have 
blockade for 2 
months (1 missed 
shot)

Patients stable on 
300 mg will have 
blockade for 5 
months (4 missed 
shots)

Extended 
opioid 
blockade 
after 
medication 
cessation

https://link.springer.com/article/10.1007/s40262-020-00957-0
https://link.springer.com/article/10.1007/s40262-020-00957-0


During the first month of XRBUP, the serum drug levels drop to 
levels that may not be therapeutic for some patients, thus 

supplemental sublingual dosing is indicated in patients who 
experience craving or withdrawal in early treatment



Low Threshold XR-BUP



Harm Reduction Based Low Threshold Care
(Our clinic’s approach)

• Don’t discharge patients for ongoing drug use
• Create patient centered care plans
• Flexible walk-in/same day/tele-med appointments
• Co-located/tele-behavioral health/digital apps
• Motivational interviewing
• Peer support (via text)
• Treatment of co-morbid medical/MH issues
• Contingency Management



Harm Reduction Based Low Threshold Care (continued)

• Assistance with transportation
• Assistance with filling out applications for treatment or 

social services
• Contraception
• Rapid Hep C/HIV testing
• Hep C treatment/ PREP for active users
• Naloxone kits
• Injection and smoking supplies
• Fentanyl test strips



Chronic 
Pharmacotherapy 
for Stable Patients

 



Maintenance therapy 



3 years on MOUD have 2/3 less return to use
5 years on MOUD have ½ the return to use rate



When to Consider Taper?
• Patient Insists (for the right reasons)
• Relapse free for a year
• Stable housing, job, family life
• No major stressors (legal, financial)
• Stable Mental Health
• Actively engaged in strong recovery network

TAPER SHOULD ALWAYS BE PATIENT INITIATED



We work to counsel patient AGAINST 
discontinuation:
• During Pregnancy/postpartum
• During high stress times
• During surgery/hospitalization
• Due pressure from family/friends  
• Because they “don’t need it anymore”





“Emerging evidence suggests that patients for whom risks of 
continued high-dose opioid use outweigh benefits but who 
are unable to taper and who do not meet criteria for opioid 
use disorder might benefit from transition to 
buprenorphine. Buprenorphine is a partial agonist opioid 
that can treat pain and opioid use disorder and has other 
properties that might be helpful, including less respiratory 
depression and overdose risk than other opioids”



VA 2022 Guidelines
For patients receiving daily opioids 
for the treatment of chronic pain, 
we suggest the use of 
buprenorphine instead of full 
agonist opioids due to lower risk of 
overdose and misuse.

https://www.healthquality.va.gov/guidelines/Pain/cot/VADoDOpioidsCPGProviderSummary.pdf 

https://www.healthquality.va.gov/guidelines/Pain/cot/VADoDOpioidsCPGProviderSummary.pdf


Buprenorphine for Pain = Risk Reduction

Buprenorphine can be used for chronic noncancer pain and 
could be preferable to other options in patients with higher 
risks of toxicity (eg, elderly patients, patients with COPD, OSA, 
renal and hepatic dysfunction)

Strongly consider transitioning patients on chronic full opioid 
agonists to Buprenorphine to reduce opioid related risks

https://www.hhs.gov/opioids/sites/default/files/2019-10/Dosage_Reduction_Discontinuation.pdf

https://www.hhs.gov/opioids/sites/default/files/2019-10/Dosage_Reduction_Discontinuation.pdf


Which patients on COT may benefit from transition to BUP?

• Patients who find that protracted opioid withdrawal symptoms are 
unbearable when attempting an opioid taper

• Patients at high risk for opioid/sedative related morbidity or 
mortality on their current therapy

• Patients with opioid induced hyperalgesia??? Or other current 
opioid induced symptoms (depression, cognitive impairment, 
somnolence)

• Patients with opioid use disorder 



https://bridgetotreatment.org/tools/resources/

https://www.samhsa.gov/sites/default/files/quick-start-guide.pdf

https://journals.lww.com/journaladdictionmedicine/Fulltext/9900/
ASAM_Clinical_Considerations__Buprenorphine.212.aspx

https://bridgetotreatment.org/tools/resources/
https://www.samhsa.gov/sites/default/files/quick-start-guide.pdf
https://journals.lww.com/journaladdictionmedicine/Fulltext/9900/ASAM_Clinical_Considerations__Buprenorphine.212.aspx
https://journals.lww.com/journaladdictionmedicine/Fulltext/9900/ASAM_Clinical_Considerations__Buprenorphine.212.aspx


Utilizing Buprenorphine in the Hospital 
ANTHC Bethel Syndemic Conference

December 2024
Sarah Spencer DO, FASAM



Learning Objectives 

✧ Identify and treat opioid withdrawal in hospitalized patients with opioid use 
disorder

✧ Choose the appropriate opioid agonist to treat withdrawal based on patient 
comorbidities, geography and future goals

✧ Develop competencies to provide adequate pain relief in opioid dependent 
patients 

✧ Create a safe discharge plan for patients needing transfer to OUD care and 
acute pain management.



Hospitalization is a high-risk touchpoint

had 54-fold increased risk of fatal 
opioid overdose 

8% died within 12 months of 
discharge

• Mortality similar to acute myocardial infarction 

Larochelle, DAD 2019
King CA, JAM 2021



Mortality rate after 1st Heart attack 
is about 8% at one year

We would never send a patient home without a statin, 
which reduces mortality by 25%

Mortality rates after first overdose 
are 8% at one year

However, patients are routinely sent home without MOUD, 
which reduces one year mortality by >60%

https://jamanetwork.com/journals/jama/fullarticle/193491#:~:text=In%20regressio
n%20analysis%20adjusting%20for,in%20hospital%20survivors%20of%20AMI. 

https://pubmed.ncbi.nlm.nih.gov/36906496/#:~:text=Conclusions%3A%20Buprenorphine%20
treatment%20after%20nonfatal,of%20opioid%2Dinvolved%20overdose%20death. 

https://jamanetwork.com/journals/jama/fullarticle/193491#:%7E:text=In%20regression%20analysis%20adjusting%20for,in%20hospital%20survivors%20of%20AMI
https://jamanetwork.com/journals/jama/fullarticle/193491#:%7E:text=In%20regression%20analysis%20adjusting%20for,in%20hospital%20survivors%20of%20AMI
https://pubmed.ncbi.nlm.nih.gov/36906496/#:%7E:text=Conclusions%3A%20Buprenorphine%20treatment%20after%20nonfatal,of%20opioid%2Dinvolved%20overdose%20death
https://pubmed.ncbi.nlm.nih.gov/36906496/#:%7E:text=Conclusions%3A%20Buprenorphine%20treatment%20after%20nonfatal,of%20opioid%2Dinvolved%20overdose%20death








Buprenorphine in the ED: Initiating MAT for OUD, ACEP webinar, Drs 
Ketcham and Strayer



Opioid Agonists for Withdrawal Management
• Buprenorphine (partial agonist)

• Methadone

• Hydromorphone/Fentanyl



Adjunctive meds for breakthrough withdrawal symptoms





Barriers With Traditional Induction Approaches in 
Hospitalized patients

• Requires frequent reassessment and dosing based on 
symptoms  (challenging busy on medicine floors)

• Needed to experience withdrawal symptoms prior to first 
dose
• hard to sit in withdrawal in hospital setting even with 

comfort meds
• difficult if experiencing acute or chronic pain in addition

• Challenging for patients ambivalent to commitment to 
induction process 



Therapeutic dose is 
16-32 mg 

Why not get there in 
2-3 hours instead or 

2-3 days? 



High-Dose 
Buprenorphine 

Initiation
(AKA: Macro-dosing)

 



High-Dose Buprenorphine Quick Start
Patients who have high levels of opioid tolerance/ chronic 
fentanyl use and need to get rapid symptom control 
 -Especially in the ED/ Patient directed discharge
 
• Wait until moderate withdrawal (COWS>12)

• Give 16 mg SLBUP

• Repeat 8-16 mg SLBUP q1h prn, up to 40+ mg 

• Alternative give XRBUP injection (Sublocade/Brixadi)
https://doi.org/10.1001%2Fjamanetworkopen.2021.17128 

https://doi.org/10.1001%2Fjamanetworkopen.2021.17128


Low Dose Overlapping 
Buprenorphine Initiation

 (AKA Micro-dosing)



When to 
consider 
Micro-dosing?

Transitioning from methadone 
to buprenorphine

Chronic fentanyl use

Patient with severe acute pain 
and OUD

Previous failed attempts at 
induction due to PW



• Allow patients to continue the full opioid agonist as starting 
small doses of buprenorphine

• Start with very small doses of SL buprenorphine (0.5mg) to 
gradually displace full opioid agonist

• Gradually increase amount of buprenorphine patients receive
• Continue full opioid agonist during induction period
• Stop full agonist as tolerated after buprenorphine maintenance 

dose achieved (16+ mg)
• Limited evidence, mostly case series reports, commonplace on 

addiction medicine services

Basics of Micro-dosing Buprenorphine Induction



Stop using the full 
agonist on day 7-8 
(fentanyl, 
methadone or 
hydromorphone)

Day 8+ take 16-32 
mg SLBUP daily

Can give XRBUP 
(Sublocade/Brixadi) 
once tolerating 8 mg 
SLBUP or anytime if 
leaving AMA

Continue to use full agonist (fentanyl, hydromorphone or methadone) on days 1-6

https://pubmed.ncbi.nlm.nih.gov/34954746/ 

https://pubmed.ncbi.nlm.nih.gov/34954746/


https://bridgetotreatment.org/resource/starting-
buprenorphine-with-microdosing-and-cross-tapering/ 

https://bridgetotreatment.org/resource/starting-buprenorphine-with-microdosing-and-cross-tapering/
https://bridgetotreatment.org/resource/starting-buprenorphine-with-microdosing-and-cross-tapering/


https://bridgetotreatment.org/resource/starting-buprenorphine-with-microdosing-and-cross-tapering/ 

https://bridgetotreatment.org/resource/starting-buprenorphine-with-microdosing-and-cross-tapering/




https://doi.org/10.1080/10903127.2022.2061661 

https://www.recoveryanswers.org/research-
post/buprenorphine-equipped-ambulances-help-link-
overdose-survivors-addiction-treatment/  

https://doi.org/10.1080/10903127.2022.2061661
https://www.recoveryanswers.org/research-post/buprenorphine-equipped-ambulances-help-link-overdose-survivors-addiction-treatment/
https://www.recoveryanswers.org/research-post/buprenorphine-equipped-ambulances-help-link-overdose-survivors-addiction-treatment/
https://www.recoveryanswers.org/research-post/buprenorphine-equipped-ambulances-help-link-overdose-survivors-addiction-treatment/


https://bridgetotreatment.org/resource/emerge
ncy-medical-services-opioid-withdrawal-
treatment-guidelines/ 

EMS Opioid 
Withdrawal 
Protocol for
Pre-hospital
Buprenorphine

• Pending in Alaska
• Useful in long transports

https://bridgetotreatment.org/resource/emergency-medical-services-opioid-withdrawal-treatment-guidelines/
https://bridgetotreatment.org/resource/emergency-medical-services-opioid-withdrawal-treatment-guidelines/
https://bridgetotreatment.org/resource/emergency-medical-services-opioid-withdrawal-treatment-guidelines/


https://www.annemergmed.com/action/showPdf?pii=S0196-0644%2821%2900306-1 

Based on literature review, clinical experience, and expert 
consensus, the group recommends that emergency physicians 
offer to initiate opioid use disorder treatment with 
buprenorphine in appropriate patients and provide direct 
linkage to ongoing treatment for patients with untreated opioid 
use disorder.

https://www.annemergmed.com/action/showPdf?pii=S0196-0644%2821%2900306-1




Buprenorphine administration in the 
ED reduces cost, return to the ED and 
admission rates!
Average Length of Stay 2.4 hrs! 



An AMAZING free online resource with free protocols and training materials to 
start utilizing buprenorphine in your hospital ED 

https://bridgetotreatment.org/addiction-treatment/ca-bridge/ 

https://bridgetotreatment.org/addiction-treatment/ca-bridge/




https://bridgetotreatment.org/resource/rapid-
guidance-for-patients-starting-buprenorphine-
outside-of-hospitals-or-clinics/ 

Patient 
Home Start 
Instructions

When discharging 
patients not in 
active withdrawal 
yet

Always give at 
least 1 week of 
SLBUP Rx

https://bridgetotreatment.org/resource/rapid-guidance-for-patients-starting-buprenorphine-outside-of-hospitals-or-clinics/
https://bridgetotreatment.org/resource/rapid-guidance-for-patients-starting-buprenorphine-outside-of-hospitals-or-clinics/
https://bridgetotreatment.org/resource/rapid-guidance-for-patients-starting-buprenorphine-outside-of-hospitals-or-clinics/


Enhanced Care Practice: Precipitated Withdrawal 
90-Minute Emergency Room Bundle



XRBUP



https://pmc.ncbi.nlm.nih.gov/articles/PMC9474708/ 

• Assess hospitalized patients with unhealthy opioid use for OUD
• Use shared decision making to initiate medications for OUD
• Offer buprenorphine or methadone as first line agents to treat opioid 

withdrawal and OUD
• Assess and treat pain in the setting of OUD
• Continue buprenorphine or methadone during hospitalization, including in 

the setting of acute pain and the perioperative period
• Link patients to a buprenorphine prescriber or an opioid treatment program 

when they want to continue buprenorphine or methadone following hospital 
discharge

https://pmc.ncbi.nlm.nih.gov/articles/PMC9474708/


3 Basic Acute Pain Management Options:

1. Divide buprenorphine dose every 6 hours, INCREASE DOSE UP TO 32+ 
MG/DAY (no known ceiling for analgesic effect, can be given on top of long-
acting injectable buprenorphine), add adjunctive meds but do not use 
additional opioids (minor pain/day surgery)

2. Continue buprenorphine maintenance therapy (If desired at lower dose 8-
12mg) utilize multimodal analgesia and administer high-dose, potent, short-acting 
opioid analgesics (hydromorphone or fentanyl), titrate to effect. (mod-severe 
pain/inpatient surgery), 

3. Discontinue buprenorphine maintenance therapy and use opioid analgesics 
(major surgery).  Convert back to buprenorphine therapy when acute pain no 
longer requires opioid analgesics. 
  Patient directed only, NOT recommended. 



“Given the increased mortality rate immediately 
after discontinuing buprenorphine-naloxone, we 
strongly recommend continuing buprenorphine-
naloxone preoperatively to ensure overall patient 
stability and prevent relapse from stopping and 
restarting the medication.”

The perioperative patient on buprenorphine: a systematic review of perioperative management 
strategies and patient outcomes, Can J Anesthesia, February 2019, Volume 66, Issue 2, pp 201–217 



• Epidurals!

• Full Opioid Agonists are still OK!
 Hydromorphone 2-3 times usual dose

• Don’t give extra Bup during labor to treat acute pain

• OK to increase Bup dose post delivery

• Don’t give nalbuphine, butorphanol (precipitated w/d)

• Schedule NSAIDS/acetaminophen 

• Buprenorphine and methadone are safe in breastfeeding

Labor and Delivery





Reducing AMA discharges in 
patients with OUD







Develop a standing order set for patients 
with OUD leaving AMA

• Administer a high dose of buprenorphine (24-32mg)
  (If possible, administer XRBUP injection)

• Give at least 1 week Rx for outpatient buprenorphine 

• A referral to outpatient MOUD provider with warm 
handoff/ peer support



https://bridgetotreatment.org/tools/resources /

Amazing FREE algorithms, order sets, patient education materials!

https://bridgetotreatment.org/tools/resources


Sarah Spencer DO, FASAM
Addiction Medicine Specialist 
Ninilchik Community Clinic

Ninilchik, Alaska
907-299-7460

sarahspencerak@gmail.com 

mailto:sarahspencerak@gmail.com
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